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* EXPLANATION OF FIGURE SEVEN IN REPORT NO. 95-1021 

In.comparing PIýure 7 in the ,i-st report issued (RIMS No. E13 950602 302) to Figure 7 in the "second report issued (RIMS No. E13 950619 303), there were some differences observed.  * The first one addressed fractured Sampie A and Sample B. The socond one addrezsed the 
'whole screv( Sarnple A a.d Sample H.  
The first repor, was done on an emergency basis and all ofte sarioles received were not 

Scompietely analyzed. After issuing the first report, a request was made to perform additional 
testing/zanalysis (metalfography) on those screws that were not addressed in the ini-%J report.  
Thal work was then performed and an endorsemen was issued that stated the findings of the 

-: additional testingienelysLs.  

After it was determined lziat a second report wouLd ne--d io be issued, ft w-as decided ,o 
incc-porate t1he results of the edditional testing. In order to keep the flow of the original report, tre 
initial Figure 7 wes mvised to Inc.ude tlhee resmlts. Figure 7 was .csen because the cracking 
observed in the origlnal figure 7 (depicting samples A and B) was similar to the cracking observed 
in Samph: H and In the 'whole srew A' depicted in the revised Figure 7.  

Therefore, this figure subsWtfafon winich incorpoaý.s Searpole H instead of B. w prformned in 
order to include addifional t.-/Yanafysis results while elimirrating durlcat!on e. a simfler failure 
mode Inmormation 
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